

Medicines List for FOI

Medicine	Route	Presentation	Ambulance Care Asst	Ambulance Technician	Ambulance Paramedic	Adv Practitioner Critical Care	Adv Practitioner Urgent Care
Oxygen	Oral	various sized cylinders (condition dependant)	Yes	Yes	Yes	Yes	Yes
Entonox	Oral	Cylinder 50% O2, 50% NO		Yes	Yes	Yes	Yes
Adrenaline 1;10000	IV/IO	1mg in 10ml		No	Yes	Yes	Yes
Adrenaline 1:1000	IM	1mg in 1ml		Yes	Yes	Yes	Yes
Amiodarone	IV/IO	Sterile concentrate 50mg per ml (3ml ampoule in Cardiac Kit)		Yes	Yes	Yes	Yes
Atropine	IV/IO	1mg in 5ml		Yes	Yes	Yes	Yes
Glucagon	Oral	1 mg and 1ml water		Yes	Yes	Yes	Yes
Aspirin	Oral	300mg tablet		Yes	Yes	Yes	Yes
Dexamethasone	Oral	2mg soluble tablet		Yes	Yes	Yes	Yes
Chlorphenamine	Oral	Tablets 4mg		Yes	Yes	Yes	Yes

Clopidogrel	Oral	75mg tablet		Yes	Yes	Yes	Yes
Paracetamol (oral)	Oral	Tablet/capsule 500mg		Yes	Yes	Yes	Yes
Ibuprofen	Oral	100 mg in 5 ml		Yes	Yes	Yes	Yes
Misoprostol	Sublingual/Rectal	200microgram tablet			Yes	Yes	Yes
Lidocaine	IO	10mg in 1ml			Yes	Yes	Yes
Glyceryl Trinitrate	Sublingual Spray	400 micrograms/dose sublingual spray		Yes	Yes	Yes	Yes
Ipratropium Bromide	Nebulise	250 mcg in 1ml		Yes	Yes	Yes	Yes
Cefotaxime	IV/IO	1g vial			Yes	Yes	Yes
Benzylpenicillin	IV/IO	600mg vial			Yes	Yes	Yes
IV Hydrocortisone	IV/IO	100 mg in 1ml or			Yes	Yes	Yes
Tranexamic Acid	IV/IO	500mg/5ml injection vial		Yes	Yes	Yes	Yes
Salbutamol	Nebulised	1mg in 1ml (2.5ml nebule)		Yes	Yes	Yes	Yes
Ondansetron	IM/IV	4mg/2ml or 8mg/4ml			Yes	Yes	Yes
IV paracetamol	IV/IO	Suspension 120mg/5ml * Suspension 250mg/5ml			Yes	Yes	Yes
Penthrox	Oral			Yes	Yes	Yes	Yes
IV Glucose 10%	IV/IO	500 ml bag			Yes	Yes	Yes
Naloxone	IM/IV/IO	400mcg in 1ml		Yes	Yes	Yes	Yes
Midazolam	Buccal/IV/IO	10mg / 2ml ampoule			Yes	Yes	Yes
Morphine	IV/IM/IO	10 mg in 1ml			Yes	Yes	Yes

Heparin	IV	5,000 iu / 5 ml ampoule		Yes	Yes	Yes
Sodium Chloride	IV/IO	bag 250 ml		Yes	Yes	Yes
Aciclovir	Oral	800mg dispersible tablet				Yes
Amoxicillin	Oral	500 mg/250mg capsules; 250mg/5 ml and 125 mg/5 ml oral suspension				Yes
Chloramphenicol	Ophthalmic	Eye Ointment 4%				Yes
Clarithromycin	Oral	250mg tablet 500mg tablet				Yes
Clotrimazole	Cream	Cream 1%				Yes
Flucloxacillin	Oral	250mg or 500mg capsule				Yes
Nitrofurantoin	Oral	50mg tablets 100mg m/r capsules				Yes
Nystatin	Oral	Oral suspension				Yes
Phenoxymethylpenicillin	Oral	tablet 250 mg				Yes
Trimethoprim	Oral	tablet 200 mg				Yes
Cetirizine	Oral	10mg tablet				Yes
Chlorphenamine tabs	Oral	Tablets 4mg Oral solution 2mg/5ml				Yes

OFFICIAL

Gaviscon	Oral	liquid			Yes	
Hydrocortisone cream	Cream	Cream 1%				Yes
Hyoscine Butylbromide	Subcutaneous/Oral	20 mg/1 ml injection 10 mg tablet				Yes
Loperamide Hydrochloride	Oral	2 mg capsule				Yes
Omeprazole Capsules	Oral	10mg tablet or capsule				Yes
Oral rehydration salts	Oral					Yes
Prednisolone tabs	Oral	5 mg tablet/soluble tablet				Yes
Prochlorperazine	Oral/IM					Yes
Senna	Oral	7.5mg Tablet				Yes
Ketamine	IV	10mg in 1ml			Yes	
Haloperidol	IM			Yes		
Keppra	IV/Oral			Yes		
Sodium Bicarbonate	IV			Yes		
Calcium Gluconate	IV/IO	10% w/v Solution for Injection (10 ml vials).		Yes		
IV Salbutamol	IV	1g		Yes		
Magnesium	IM/IV/IO	5g in 10ml vial or 1g in 2ml vial		Yes		

OFFICIAL